TECHNI QUESNMATERI AL BaON |PAEG 1 /01

PARTS LIST

HYDRAULIC WALL CUTTER CHW5 A

/\ Notice
1 Please acknowledge, we wi |l stop th eeple ishme hof stocks of parts
wh e seve n7 years ha & pas ed after sale or ten (1 Pyears ha & pas ed after
suspe ded produ tion, th eefore be oming parts supply only of our stock's worth.
2 "Listed each prices" are up dated on gdate of th eric ecor & tion),
please acknowledge it wi belc Bnged in th euture without any prior notice.
MA R DAE P CONTENTS OF AMENDMENT

The Hex. socket low head. cap screw is executed No.29 to in th goage 3.

No.3 Base swiveling block to No.34 rear e centric bush is executed and

& Apr.2 2010 car iage rou dkey is exe ated in the page 3.

The length change of the key No.16 to in th epage 6. and pric erevision are
implemented.

/2 | Junl @ @2 | Enforcement of th grice revision.

Parts change of No.4 in page 3 and No.10 in page 8.

@ Nov.0 2 031 P ic eevision df No.7 and 8 in page 17.
Enforcement of the pric eaevision.

Apr.24.2015 Enforcement of the pric eaevision.

IS QE : April 2 32 001

CONSEC CORPORATION
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HYDRAULIC WAL LCUTTER CHW-5 B (Base)
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HYDRAULIC WAL LCUTTER CHW-5 @ (Base) BOON [P ARG 3 /01
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
0 018 029 | Rotating grip ER22 1 | Atachedto2 ¥8 6-
0 002 @85 | Handle wh el RP1 6 1 ¥89 B-
0 038 820 | Hex. socket cap screw M8x 2 0 1 ¥1 O-
0 018 010 | Flat wash 2 & 8x 3.2 1 NE \WAfter No. 09130 0 ¥20-
0 002 @86 | Flat wash 2 & 85x 15 1 Old) ¥1 0-
0 01R @60 | Snap ring S- 16 1 | NE WAfter No.O1 5001 ¥25.-
0 013 @70 | Snap ring S-17 1 Old) ¥25-
0 00@ 847 | Spac eW4 A 1 ¥23 0
0 022 B08 | Hex. socket set screw (V) M5x 8 7 ¥15-
0 013 @51 | Snap ring H- 35 1 ¥1 0-
0 068 603 | Bal Hearing 6 0302NSE 2 ¥7 8-
10 | 0 002 838 | Top plate WA B 1 ¥1 DP00-
11 | 0 002 837 | Eye bolt M12 2 ¥8 O-
12 | 0 018 @19 | Hex. bolt M6x 1 32 6 ¥20-
13 | 0 002 836 | Bracket High) W4 B 1 ¥14 0O-
14 | 0 038 815 | Helcél coi M8x 1.2 & 1.5D 1 ¥1 5
15 | 0 033 801 | Flat wash e §) 8 1 ¥10-
16 | 0 002 016 | Spring 6 1 ¥1,050-
17 | 0 002 819 | Knob bolt M8 1 ¥3 0-
18 | 0 00”2 355 | Eye n M8 Red 2 ¥7 B-
19 | 0 028 803 | Hex.n u( ) M8 2 ¥20-
20 | 0 018 016 | Index plu ger PXXS-8-G 2 ¥6,1 O-
21 | 0 Q00 B35 | Swiveling block retain e WA0A 2 ¥6,4 0
22 | 0 038 B20 | Hex. socket cap screw M5x 2 0 8 ¥20-
23 [ 0 038 B0O | Springwash e 5 8 ¥5-
24 | 0 038 @25 | Hex. socket cap screw M4x 2 5 8 ¥30-
25 | 0038 @00 | Springwash e 4 14 ¥5-
26 | 0 002 832 | Swiveling lever left W4 B 1 ¥1 200-
27 | 0 002 834 | Swiveling lever right WA0A 1 ¥1 200-
0 002 887 | Shim dr 0.1t rear WA B — ¥12 O
28 | 0 002 B89 | Shim aor 0.2t rear W4 B — ¥12 O
0 002 891 | Shim dr 0.0 Brear W4 B — ¥12 O
0 018 @18 | Hex. socket low head. cap screw M8x 1 5 4 | NE \VAfter No.03 7001 ¥1 6-
2 0-002-223 | Hex. socket low h ad. cap screw M8x 1 Hry 4 | od) ¥1 8-
30 | 0 018 017 | Flat wash e85x 1 8 2.3 4 ¥20-
31 | 0 002 B44 | Metal WA B 2 ¥7 B-
32 | 0 068 802 | Bal Hearing 6 9202NSE 12 ¥13 0-
0 002 807 | Swiveling block WA B 2 | NE WAfter No.10 7001 ¥13,760-
% 0 00Q 843 | Swiveling block W4 B, 2 | o) ¥8,1 O-
0 002 808 | Rear e ceqtric bush w4 8 2 | NE \WAfter No.10 7001 ¥16,100-
¥ 0 00Q 845 | Rear e centric bush W4 8 2 | o) ¥1 @B00-




HYDRAULIC WAL LCUTTER CHW-5 @ (ase) BOON | P AEG 4 /01
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
0 002 B42 | Rolet WA A 4 | NE \VAfter No.02 6001 ¥6,9 O-
® Rol et W4 B 4 Old)
36 | 0 002 841 | Base V4 B ¥4 &00-
0 00Q 840 | Fe dscrew W4 A 1 NE WAfter No.01 5001 ¥2 ®00-
3 Fe d screw W4 B 1 Old)
38 | 0 002 B39 | Guiderod @4 8 4 9.% 2 ¥3 @O0-
39 | 0 038 @18 | Hex. socket cap screw M4x 1 8 6 ¥30-
40 | 0 033 @01 | Flat wash e )4 U 6 ¥5-
41 | 0 002 B33 | Front rol et cover W4 B\ 2 ¥49 O
0 002 886 | Shim dr 0.1t front WA B — ¥12 O
0 002 888 | Shim dr 0.2t front WA B — ¥13 O
i 0 002 890 | Shim dr 0.0 & rbnt WA B — ¥13 O
0 002 211 | Shim dr 0.3t front WA 8. — ¥12 0
43 | 0 002 846 | Front e c ctecrbushing WAOA 1 ¥1 @00-
44 (0 633 200 | Flat wash e R) 1 2 2 ¥20-
45 [ 0 0338 200 | Springwash e 12 2 ¥15-
46 | 0 028 230 | Hex. bolt M1 2 3 0Q) 2 ¥1 0-
47 | 0 038 202 | Springwash e dr CS 12 2 ¥30-
48 | 0 038 240 | Hex. socket cap screwM1 8 4 0 2 ¥3 0-
49 | 0 002 B31 | Bracket Lwer) right WA B 1 ¥12 O
50 | O 002 B30 | Bracket Lwer) left WA B 1 ¥12 O

Notle)lRgadi ndo28425himiti susedtof i Itlbspaceasdbyt hdinensi oaltokr ace
ofbal beaingetc. Merfeewvhi bthi kn es o fSh mwll be use da d h wnany of Shims
will b seddped noit sne es st y

Noet2) Wi a you ch ag eN 037 the fie d scr & youhaetochageaboN. 6bBsnpringSle6.
Reag dngthe pr du ts, wh ihar @ od ved aft epro dct bn N0 015 00 1yo wc acha ge No. 3 7
t he el dohy.

Noet3)Theiw ki gblok MNo. 3andthere ae centi cbsh
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HYDRAULIC WAL LCUTTER CHW-5 B (AR mAGE) BaON | P AEG 5 /01
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HYDRAULIC WAL LCUTTER CHW-5 B (cAR fiach) BOON [P AEG 6 /01|
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
0 013 @09 | Snap ring DPS- 40 4 ¥2 9-
0 0138 800 | Dust seal SCB-40 4 ¥10 B
0 018 @55 | Qil les $ushing3 B4 80 8 4 ¥26 6-
0 038 845 | Hex. socket cap screw M8x 4 5 4 ¥1 O-
0 038 816 | Hex. socket cap screw M8x 1 6 2 ¥40-
0 033 800 | Springwash e 8 2 ¥5-
0 00”2 824 | Car iage itf ihg WA B 1 ¥25 0O
0 038 820 | Hex. socket cap screw M8x 2 0 2 ¥1 O-
0 00@ 825 | Screw shaft retain e\W4 B 1 ¥99 0
10 | 0 002 325 | Name plate CHW-5 A 1
11 | 0 00R 321 | Car iage H5 B 1 ¥6 500-
12 | 0 018 Q30 | Grease nip & M6 2 ¥85-
13 | 0 018 @88 | Tube iff ihg PL8- 02 1 ¥7 0-
14 | 0 018 @43 | Nylon tube @8x @6x 1 8 1 ¥1 O-
15 | 0 018 @96 | Fe dwater cock of 1 / 4dupler 1 ¥12 O-
0002 226 | Rou dKey1 8 8x 1 @ 1 NE \WAfter No.01 0001 ¥5 6-
10 0-00R-226 | Parakelkey-10x 8x 96 1 | o) ¥5-6-
17 | 0 002 222 | Bearing housing H5 8 1 ¥6 DO0-
18 | 0 013 570 | Seal ISD5 5 8 0 2 ¥11 O
19 | 0 003 610 | Bal Bearing6 0 Z2D 3 ¥26 B
20 | 0 012 801 | Snap ring H-80 2 ¥4 Q-
21 | 0 013 B00 | Snap ring S-50 1 ¥1 %
22 | 0 018 @87 | Tube iff ihg PC8-02 1 ¥5 0-
23 | 0 002 325 | Main shaft H3 B 1 ¥1 3,000-
24 | 0 002 Q98 | Key 7x 7x 25 1 ¥1 6-
25 | 0 013 @61 | O-ring S-4 B6A26N 1 ¥1 0-
26 | 0 023 808 | Hex. socket set screw M8x 8 1 ¥60-
27 | 0 002 858 | Blade re eiver W30V 1 ¥2 400-
28 | 0 00Q @17 | Blade retain eW2 8, W3 O 1 ¥1 DO0-
29 | 0 033 600 | Flat wash e R) 1 6 1 ¥30-
30 | 0 018 @56 | Hex. bolt 1( T) M1 8 4 0Q) 1 ¥1 O-




HYDRAULIC WAL LCUTTER CHW-5 B (FE BING U NT) BOORN | P AEG 7 /01
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HYDRAULIC WAL LCUTTER CHW-5 @ (£ BiNc u i) B &KO | P AEG 8 /01
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
0 018 676 | Dust cap 2 BC 1 ¥22 6-
0 038 G812 | Rou d h ad. screw M3x 1 P2 4 ¥5-
0 018 669 | Re cptacle 2A24-1 PC 1 ¥6,9 B-
0018682 | Gas & 500 6 1 ¥1,0 6
0 018 679 | Pin contact 0 B 3 ¥5 O-
0 018 677 | Pin contact 1 P 6 ¥4 6-
0 038 @10 | Cros sound head. Screw m4x 10 p2 with spring wash e 4 ¥10-
0 00@ 323 | Case cover H5 A 1 ¥18 O
0 002 324 | Motor cover HS B 1 ¥1 B00-
0 039 312 | Cros sound head. screw M5x 12 P4 with spring wash e 4 NE WAfter No. 09130 0 ¥20-
10 0 038 B12 | Cros sound head. screw M5x 12 P2 with spring wash e 4 Old) ¥10-
11 | 0 023 860 | Cross rou d h ad screw M5x 60 4 | At dchedto 14 ¥25-
12 | 0 033 B0O | Flat wash e R) 5 U 4 ¥5-
13 | 0 018 688 | DC motor GEL M-5 B 1 ¥3 B00-
14 | 0 018 @27 | Gear h ad 8RH2-D1 8415 1 ¥2 300-
15 —— | Wo druff key 4x 4x 25 1 | At achedto14
16 | 0 822 B05 | Hex. socket set screw (V) M5x 5 1 ¥15-
17 | 0 00Q Q01 | Spur gear W2 42 62 Bl 1 ¥42 O
18 | 0 038 B20 | Hex. socket cap screw M5x 2 0 7 ¥20-
19 | 0 00Q 849 | Cover W4 A 1 ¥1 ®00-
20 | 0 018 628 | Dust seal DS1 6 2 8 1 ¥3 0-
21 | 0 013 @60 | Snap ring S- 16 1 ¥25-
22 | 0 002 255 | Spur gear W3 B 1 ¥32 0-
23 | 0 013 851 | Snap ring H-35 1 ¥1 O-
24 | 0 003 603 | Bal Bearing6 0 @73 1 ¥7 0-
25 | 0 012 064 | Key 5% 5% 10 1 | Atachedto22 ¥1 O-
26 | 0 002 853 | Hex. head. shaft W4 B 1 ¥1 400-
27 | 0 002 @23 | Key 4x 4x 15 2 ¥1 0-
28 | 0 00Q @30 | Worm gear W2 8l, W3 Ol 1 ¥6,9 0-
29 | 0 002 601 | Bal Hearing6 0 @Z1 2 ¥6 0-
30 | 0 002 B52 | Fe d gear box W4 B 1 ¥3 200-
31 | 0 00Q @29 [ Wormwh el &2 Bl, W3 Ol 1 ¥58 B-
32 | 0 018 238 | Dust seal VC2 2 8 8 1 ¥4 Q-
33 | 0 00@ @21 | Shaft W2 8I, W3 Bl 1 ¥1 300-
34 | 0002 @19 | Key 5% 5x 9 W2 Bl 1 | At achedto35 ¥1 0-
35 | 0 018 @57 | Spur gear S2S2 B= 118 1 ¥3 400
36 | 0 002 @18 | Spac eW2 6W3 Ol 1 ¥4 B-
37 | 0 068 802 | Bal Hearing 6 2202NSE 1 ¥7 6-
38 | 0 00Q B50 | Bearing cover WAOA 1 ¥49 0-




HYDRAULIC WALL CUT ER CHW-5 B (STANDARD AC @S SRES) | B GO R | | P AEG 9 /01

SR TV
NCIAYAY

CA013104-0



HYDRAULIC WALL CUT ER CHW-5 B (STANDARD AC &S ®RIES) BaoN | P ARG 010 |
NO. CODE DESCRIPTION / STANDARD QTY REMARKS LIST PRICE EACH
0 018 @25 | To bbox Y-4 5 1 ¥3,810-
0 018 642 | Single-e ded wre n 24m mN 1 ¥7 0-
0 018 @03 | Ratc htewe n cl4x 1 mm 1 ¥6,8 6-
0 018 089 | Hex. bar wre n Ginm 1 ¥1 0-
0 018 088 | Hex. bar wre n cSinm 1 ¥80-
0 0181074 | Dust pump 1 ¥3,150-
0 018 @91 | Hex. bolt W3 8x 3 8 8 ¥1 O
0 018 @93 | Hex. bolt W3 8x 5 0 8 ¥1 8-
0 00@ @47 | Square wash eW3 Bx 50x 30x t6 8 ¥1 0-
10 | 0 033 804 | Flat wash e R) 3 / 8 8 ¥30-
11 | 0 018 @20 | Spe der2 @ 1 ¥55 B
12 | 0 018 @21 | Exte sion bar 3 @ 1 ¥3,6 0-
13 | 0 018 @22 | Universal joint 208 1 ¥39 6-
14 | 0 018 @24 | Socket 3D- 13 1 ¥10 0




